
44

Fall  2007 • Ecoletter

WWOA/CWEA ECOLETTER
Bob Wimmer
72 Loveton Circle
Sparks, MD 21152

PRESORTED 
STANDARD

U.S. POSTAGE
PAID

PERMIT #273
ANNAPOLIS, MD

Ecoletter
F A L L 2 0 0 7 I S S U E

A Publication of the Water and Waste Operators 
Association of Maryland, Delaware, and the District of Columbia, &

the Chesapeake Water Environment Association Printed on 
Recycled Paper

WWOA

CHESAPEAKE

WE’RE ALWAYS 
“UP TO THE CHALLENGE”



2 43

Fall  2007 • Ecoletter Ecoletter • Fall  2007



42 3

CWEA President
—Karl Ott

This past year has been a year of
introspection for CWEA.

During Past-President Desai’s
tenure, we undertook a long, hard
look at our federal tax status,
determined to pursue our 501 (c) 3
[...]
been made, it has driven many programs in Virginia like
the nutrient trading program, and aggressive goals have
been established. He offered a prescription for going
forward by recommending a candid assessment of con-
ditions, the need to set up benchmarks to measure
against, and the completion of a cost/benefit analysis
who’s starting point could be what would be the listing
price if the Bay was put up for sale.

John Sheehan spoke from a municipal and legal out-
look. WWTP’s are doing their fair share with urban and
suburban sources making the worst progress towards
goals. He questioned the best use of funds in making all

WWTP’s upgrade when agriculture improvements are
the most cost-effective measures. From a legal stand-
point, he can’t envision the Bay wide TMDL forcing a
solution. He closed by asking a very big question; can
we really achieve a clean Bay?

All five panelists were refreshingly forthright con-
sidering that they were talking about a big old problem
that will not be going away any time soon, and were not
shy about speaking up. And neither were the folks in
attendance. Based on questions from the floor the fol-
lowing topics were discussed:

Storm water runoff from urban and suburban
sources needs to be reduced by changing the way rain-
fall is handled by using such things as pervious sur-
faces, cisterns, French drains, and green buildings that
employ features like vegetative roofs.

With ethanol fuels taking off, more and more acres in
the watershed are being converted to corn production.
Because corn requires significant addition of fertilizers,
there will be an increase in nutrient load to the Bay.
Minimizing the impact of increased corn production will
be a big challenge for the agriculture community.

After lagging behind the other two big Bay states
Maryland’s nutrient trading program is in the works and
will be modeled after the program in Pennsylvania.

Daily or even weekly permit limits for Nitrogen are
not needed, but until the statute that the permit limits
are based is changed, we could be stuck with them for
a time. There is talk that what makes the most sense is
a yearly Nitrogen limit.

The massive amount of sediment behind Conowingo
Dam, already being flushed out by high flows into the

Bay, is beginning to clog water intakes. It is a very large,
difficult situation with big basic questions. What should
be done? What can be done? Can anything be done?

Water reuse has the potential to reduce pollutant
loads and one exciting project on the drawing board is
the use of WWTP effluent for power plants in Charles
County, Maryland. Hopefully we’ll be hearing more
about this Water reuse.

A civics lesson of sorts was given by Mr. Hoagland con-
cerning the gigantic Federal Farm Bill. Because of public
involvement, $250 million dollars is in this year’s bill for
improving Bay water quality. While this is not a lot consid-

ering the needs of the Bay, it is much more than past
years. The lesson here; don’t underestimate the
power of a call or letter to an elected official.

A question was asked about the learning from
others in similar situations on what can be done in
the Bay restoration effort. As many problems as the
Bay has, the effort to turn things around is in the
vanguard of worldwide efforts to improve estuaries.
Basically other folks are studying what we are doing.

No one is sure what will happen when the 2010
deadline for meeting Bay water quality standards is
not met. There is concern that a heavy handed reg-
ulatory approach would not help matters given how
far the largely voluntary path has taken things.

I came away from this session with a deep
sense that powerful people really care about
improving Bay water quality. There was passion
and know how in the room.

Jeff Lape

Fall  2007 • Ecoletter Ecoletter • Fall  2007

Much Said at The Speakout Forum



24 21

A Search for Energy Savings at the Blue Plains
AWWTP—The plant used to pay 5 cents/ kWh, but now
after deregulation pays 8 cents. A typical WWTP should
use 1,500 to 2,500 kWh/MG. Blue Plains uses 2181
kWh/MG. Much attention needs to be paid to how you
are billed, especially demand and time of day charges.
Also errors are likely. The plant found $370,000 in over-
billing by comparing their meter with the power compa-
nies. Presently the plant is setting up power monitoring
to establish baseline conditions to work from in future
energy savings work.

Lisbon Community Sewerage—Lisbon, Maryland had
failed septic tanks, contaminated wells and no public
water or sewer available. Because of very small water
bodies being close to drinking water reservoirs, a local,
non-surface water discharging, wastewater system
would be needed. After a study of conditions, including
water sampling, and looking at land application, sus-
pended and attached growth equipment, an SBR with a
facultative lagoon with sub-surface discharge was
selected as the best technology.

Results of Testing Landfill Leachate for Inhibition to
Nitrification and Denitrification Processes—An ISO 9509

study was conducted to determine if leachate with high
COD and NH3 from a local landfill was impacting the
Easton, Maryland WWTP. The first thing found out was
that samples could not be taken off site to a lab over 100
miles away. The results from such sample transport were
not useable, so a temporary laboratory had to be set up
on-site. Once that was done, sample analysis showed that
the leachate should not inhibit WWTP processes and little
or no pre-treatment of the leachate will be needed.

Fall  2007 • Ecoletter Ecoletter • Fall  2007

Our own Chip Wood has a question.

Your Ad Could 
Be Here



—By WWOA Short Course Committee Chair,
Marshall Phillips

The fifty-eighth annual short courses were pre-
ceded by three preparatory committee meet-

ings during late 2006 and early 2007. The short
course was held at Mt. Saint Mary’s University in
Emmitsburg, Md., the third year for this location.

The event was held June 3, thru June 8, 2007.
Once again, through extensive committee prepara-
tion in advance, the training program progressed
smoothly and as planned. Attendance this year
was slightly less than 200, of which some 125
stayed on campus for the week.

Their were course offerings for Introductory
Water, Water 3&4, Advanced Water, Introductory
Wastewater, Intermediate Wastewater, Advanced
Wastewater, Water Distribution and Collection,
Industrial Waste Treatment, Superintendents, as
well as Treatment Facility Mainte-nance. The
Maryland Department of the Environment offered a
certification examination at the college on Friday.

For the second year, registration was available
on line. Once the posting for the latest short
course appears at the website (address below)
you may register on line using a credit card. This
service seems to have worked well and has been
well received by registrants and employers.

One task the committee wanted to accomplish
this year was to survey attendees to determine the
split in the Collections/Distribution course. Due to
the large number of attendees in this offering for
the last couple of years, it has strained facility
classroom availability. The results are being
reviewed to ascertain the feasibility of splitting the
class into separate course offerings.

The success of the Short Course is attributable
to many people, but I would like to thank all of my fel-
low committee members for their continued efforts
and professionalism in making this a worthwhile edu-
cational experience. Also, we should all extend our
thanks to the numerous volunteer instructors for
their dedication and selflessness in continuing to
provide informative classroom instruction. Last, but
certainly not least, all the employers and organiza-
tions who contribute the manpower time away from
work to make this training possible.

It is anticipated that the 2008 short courses
will be held at Washington College in Chestertown,
Md. The exact date, in June of 2008, will be posted
soon on the website @ www.wwoa-cwea.org.

20 25

the workforce a gap will be created that will make
employers seek out older workers to fill vacancies.

Designing and Operating Innovative Technology in
the Face of Adversity (Construction) at the City of
Salisbury WWTP—A major upgrade was undertaken to
increase capacity from 6.8 to 8.5 mgd and to provide for
ENR treatment. Keeping the existing treatment plant
operating and dealing with high strength waste from
Perdue were two the biggest challenges. The upgraded
plant, consisting of modified trickling filters,
anoxic/oxic denit filters with methanol addition, UV dis-
infection, and indirect sludge drying producing Class A
solids, will go into service in 2008.

Performance Investigation and Pilot Testing of an
Underperforming Small Community Wastewater
Treatment System—The 15,000 gpd Marley Run WWTP
in Calvert County, Maryland was not meeting permit for
unknown reasons and a long investigation into the
cause(s) was conducted. The influent to the plant was
found to be stronger than usual. The plant was sized for
140 rather than the usual 250 gpd/house also the very
small collection system had grinder pumps. No definite
answers were found to the permit problems, but a pilot
test using 5 gal. Buckets showed that a SBR plant would
provide much better permit compliance.

Cross-Cultural Collaboration: A High Altitude EWB
Success—Engineers Without Borders was established in
2000, with the local Chesapeake branch forming in 2005.
With over 500 volunteers worldwide, nine projects have
been completed thus far. A project in Ecuador was high-
lighted where 15 students, 4 professionals, and one
facility advisor improved sanitation for 180 mountain
residents. The volunteers came away from the project
with much personal satisfaction and considerable
appreciation from the residents. To learn more about
Engineers Without Borders, visit www.ewb-usa.org.

ENR Design for the 3.3 mgd Havre de Grace WWTP—
Construction is just beginning on the expansion and
upgrade of the 1.89 mgd plant to provide nitrogen removal
to 3 mg/l and phosphorus removal to 0.3 mg/l. The new
plant will consist of a concentric ring, oxidation ditch, con-
tinually backwashing sand filters, SBR operation of the aer-
obic digester, UV disinfection and composted biosolids.
The construction cost will be $38.6 million of which the
State of Maryland will fund $14 million.

Energy Performance Contracting Delivers Multifaceted
Solution at Baltimore’s Back River WWTP—Using a vari-
ety of measures, such as VFDs on pumps, HVAC improve-
ments, energy efficient motors, capturing and cleaning the
methane gas from the anaerobic digesters, lighting effi-
ciencies, and water conservation, $1,8 million in annual
savings will be realized. This savings represents a reduc-
tion in 1,9 megawatts of power, 12.9 million pounds of CO2
emissions and 1.7 million gals.of gasoline. To learn how
you can reduce energy consumption go to the
International Council for Local Environmental Initiatives
website, www.ICLEI.org. More information is available
through the Green Building Council.

Fall  2007 • Ecoletter Ecoletter • Fall  2007

My Education
Continued from page 19 SHORT COURSE SYNOPSIS FOR 2007

Right: Marshall Phillips
with our own Charlie
Reichert.

Below: Some of the 
people who helped put
on the Short Course.



26 19

Fall  2007 • Ecoletter Ecoletter • Fall  2007

—By Floyd B. Johnson, Ecoletter Co-Editor

The following is a summary of the technical sessions I
attended at the conference. As usual I received a first

rate education from the well-versed speakers, and I thank
them for that. As usual I could not attend every session
and apologize to the presenters of papers I did not take in.

Balancing Needs of Political Officials, Administrators,
Contractors and Operators—This paper provided a prac-
tical, hands on project management primer on how to bal-
ance the conflicting demands of meeting a tight schedule,
keeping the cost down, having ease of construction, and
producing a high quality job. Examples of does and don’ts
were given. Also an information-loaded handout gave a
list of needed drawings, and checklists to follow for con-
structability, pre-construction, and facility start-up.

A Public-Private Partnership That Worked—In Sussex
County, Delaware development is accelerating and pro-
viding the needed infrastructure for the growth has
been a challenge. An alternative source of funding had
to be found. A partnership was developed that pro-
vided; the legal authority to require oversizing of infra-
structure, a regional planning document, provisions for
design, inspection & contract administration, and a
mechanism to provide compensation.

City of Cumberland, Maryland Combined Sewer
Overflow Program—A consent decree was issued by
EPA to Cumberland to control their sewer overflows. To
meet the requirements of that decree a plan to upgrade
and in some cases separate sewers, along with upgrades
to pumping stations has been undertaken. A 10 million-
gallon CSO storage facility will be constructed, and along
with the collection system improvements should pro-
vide no more than 4 overflows a year, capture 85% of the
combined flow for treatment and eliminate pollutants
that cause water quality impairments.

DC Nationals Ballpark Area Infrastructure Improve-
ments “WASA Steps Up to the Plate”—The Nationals will
be playing in a new park next year and in addition to
building that park, much work had to be done to the
sewer lines in the area to not only accommodate the new
park but the associated development. Replacing 19th cen-
tury sewers, some as big as 138,” and doing expensive
excavations because of numerous underground utilities
were interesting aspects of this project. A design/build
approach is being taken with close coordination between
the developer, the city, DDOT and WASA, on going.

Workforce Planning and Alignment: A Key to Effective
Business Practices—Too many utilities are in a reactive
mode, busy with the here and now to plan for the future.
Lack of planning, as is always the case, is a big problem. To
begin to solve this problem, organizations need to have; a
clear vision of what their mission is; a strategic plan that is
balanced, aligned and integrated; and workforce manage-
ment that addresses structure/function, succession plan-
ning, knowledge management and training and
development. A better future does not happen magically.

The Role of Older Workers in a Rapidly Shrinking
Workplace—The four generations presently in the
workforce are; Traditionalists (born 1900–1945), Baby
Boomers (1946–1964), Generation Xers (1965–1980),
and Millennials (1981–1999). Each has unique character-
istics that need to be reckoned with and employers can
not adopt a one size fits all set of plans and policies for
all four. One present situation is that because of the
large size of the Baby Boomer group and the smaller
size of the Generation X group, as Baby Boomers leave

Continued on page 20

My Education at The Technical Sessions



18 27

Fall  2007 • Ecoletter Ecoletter • Fall  2007

OFFICERS/ASSISTANTS

PRESIDENT Karl Ott
Pretreatment Specialist
Mattawoman WWTP
5310 Hawthorne Road
La Plata, MD 20646
W/301-609-5632
F/301-753-8410
ottk@govt.co.charles.md.us

PRESIDENT-ELECT Aaron Nelson
URS Corporation
Montgomery Park Business Center
1800 Washington Blvd.,
Suite 410
Baltimore MD, 21230
W/410-468-0875
F/410-468-3259
aaron_nelson@urscorp.com

VICE PRESIDENT Hiram Tanner
Manager, Sewer Pumping
125 O Street, SE
Washington, DC 20003
W/202-264-3861
F/202-264-3871
hiram.tannerjr@dcwasa.com

PAST-PRESIDENT Bharat Desai
Dupont Engineering
DuPont Company
1007 Market St., B9202
Wilmington, DE 19898
W/302-774-8054
F/302-774-8110
bharat.o.desai@usa.dupont.com

WEF DELEGATE Sharon Cole, Chair
Anne Arundel County DPW
Heritage Office complex
2662 Riva Road, 3rd Floor
Annapolis, MD 21401
W/410-222-7976
F/410-222-7589
pwcole01@aacounty.org

WEF DELEGATE
(Until 10/13/07) Russ Sharpe
7614 Stratfield Lane
Laurel, MD 20707-5501
H/301-498-5678